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DEPARTMENT OF MINES AND TECHNICAL SURVEYS
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Mines Branch Investigation Report IR 58-62

TESTING OF CASTABLE REFRACTORY
J=M 3X FIRECRETE, SAMPLE NO. 109, FOR
CANADIAN JOHNS-MANVILLE €O. LTD.

by
S. Matthews

Industrial Minerals Division

April 11, 1958
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